



Test Report

Report No.: DGC170322015LA

Page 1 of 3

Applicant : Sunfire Sports

Address : Yihongrong Industrial Park, Chiling, Houjie, Dongguan, Guangdong, China

The following sample(s) was/were submitted and identified on behalf of the client as:

Product Name : white woven fabric for blouse

Model : JF-XZF02

Brand : Sunfire

Manufacturer : Sunfire Sports

Address : /

Date of Sample Received : Mar. 22, 2017

Test period : Mar. 22, 2017 - Mar. 24, 2017

Test requested : As specified by client, to determine Dimensional stability to washing test, Breaking strength test and Tearing strength test with the submitted sample.

Test method : Please refer to next page.

Test result : Please refer to next page.

Tested by:

Carson

Reviewed by:



Approved by:

Richard

Date:

Mar. 28, 2017

This document cannot be reproduced except in full, without prior written approval of NTEK. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

NTEK Testing Technology Co., Ltd.

Address: No.345, Baima Block, Guantai Road, Nancheng District, Dongguan, Guangdong, China

Tel: (+86-769) 23301666

Fax: (+86-769) 23301600

Email: service@ntek.org.cn

<http://www.dgntek.org.cn>



Test Report

Report No.: DGC170322015LA

Page 2 of 3

Test Result:

Sample Description: White cloth

1. Dimensional Stability To Washing (AS 2001.5.4-2005, Wascator Washing Machine-Front-Loading Horizontal Rotating Drum Type, Test Programme 5A, 40°C With 2kg Load, In 0.077% ECE Reference Detergent 0.003% Bleaching Activator (TAED) And 0.02% Sodium Perborate Solution, Followed By Tumble Dry Medium with Hand Ironing):

After Three Washes	Test result	Client's requested
Warp	-0.8%	±3.0%
Weft	0.0%	±3.0%

Remark: (+) means extension and (-) means shrinkage

No.	Test Item	Test method	Client's requested	Test result		Conclusion
2	Breaking strength Grab sample method /N	AS 2001.2.3.2-2001 (R2016) Sample width: 100 mm Gauge length: 100 mm Stretching speed: 50 mm/min	≥150	Warp	710	Pass
				Weft	500	
3	Tearing strength Wing tearing /N	AS 2001.2.10-1986 (R2016) Stretching speed: 100 mm/min	≥10	Warp	40	Pass
				Weft	28	

Note: This report instead of the original report of DGC170322015L, and cancel the original report DGC170322015L.

This document cannot be reproduced except in full, without prior written approval of NTEK. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

NTEK Testing Technology Co., Ltd.

Address: No.345, Baima Block, Guantai Road, Nancheng District, Dongguan, Guangdong, China

Tel: (+86-769) 23301666

Fax: (+86-769) 23301600

Email: service@ntek.org.cn

<http://www.dgntek.org.cn>

Test Report

Report No.: DGC170322015LA

Page 3 of 3

Photograph of Sample:

End of Report

This document cannot be reproduced except in full, without prior written approval of NTEK. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

NTEK Testing Technology Co., Ltd.

Address: No.345, Baima Block, Guantai Road, Nancheng District, Dongguan, Guangdong, China

Tel: (+86-769) 23301666

Fax: (+86-769) 23301600

Email: service@ntek.org.cn<http://www.dgntek.org.cn>